

TEST REPORT

THE REPORTED TEST RESULTS RELATE ONLY TO THE ITEM(S) TESTED



Rotuba Extruders, Inc. 1401 Park Ave. South Linden NJ 07036

Attn: Jim Blumenfield

Client Description: Powders

Report No.: 186759

PO No.: 37545

Date: 3/2/2009

Page: 1 of 3

Sample ID: Naturacell Natural NSL Lab No: 0904536

| Tests | Results/Units | Method | Specification Limits | Specification Description |
|------------|---------------|---------------|----------------------|-------------------------------------|
| Soluble As | <10 ppm | ICP/MS | min: 0 / max: 25 | EN 71: Part 3: 1994 |
| Soluble Ba | <10 ppm | ICP/MS | min: 0 / max: 1000 | EN 71: Part 3: 1994 |
| Soluble Cd | <10 ppm | ICP/MS | min: 0 / max: 75 | EN 71: Part 3: 1994 |
| Soluble Cr | <10 ppm | ICP/MS | min: 0 / max: 60 | EN 71: Part 3: 1994 |
| Soluble Hg | <10 ppm | Cold Vapor AA | min: 0 / max: 60 | EN 71: Part 3: 1994 |
| Soluble Pb | <10 ppm | ICP/MS | min: 0 / max: 90 | EN 71: Part 3: 1994 |
| Soluble Sb | <10 ppm | ICP/MS | min: 0 / max: 60 | EN 71: Part 3: 1994 |
| Soluble Se | <50 ppm | ICP/MS | min: 0 / max: 500 | EN 71: Part 3: 1994 |
| Total Pb | <10 ppm | ICP-MS | min: 0 / max: 600 | CPSA H. R. 4040 16 CFR section 1303 |

Reporting Officer:

Carm D'Agostino , Wet Chem



TEST REPORT

THE REPORTED TEST RESULTS RELATE ONLY TO THE ITEM(S) TESTED



Rotuba Extruders, Inc. 1401 Park Ave. South Linden NJ 07036

Attn: Jim Blumenfield

Client Description: Powders

NSL Lab No: 0904536

Tests

Results/Units

Method

Sample ID: Naturacell Natural

Specification Limits

Specification Description

Date: 3/2/2009

PO No.: 37545

Page: 2 of 3

Report No.: 186759

The analysis performed conforms to the specifications indicated

Reporting Officer:

Carm D'Agostino , Wet Chem



TEST REPORT

THE REPORTED TEST RESULTS RELATE ONLY TO THE ITEM(S) TESTED



Rotuba Extruders, Inc. 1401 Park Ave. South Linden NJ 07036

Attn: Jim Blumenfield

Client Description: Powders

Date: 3/2/2009

Report No.: 186759

PO No.: 37545

Page: 3 of 3

| NSL Lab No: 0904537 | | Sample ID: Auracell Base Resin | | |
|---------------------|---------------|--------------------------------|----------------------|-------------------------------------|
| Tests | Results/Units | Method | Specification Limits | Specification Description |
| Soluble As | <10 ppm | ICP/MS | min: 0 / max: 25 | EN 71: Part 3: 1994 |
| Soluble Ba | <10 ppm | ICP/MS | min: 0 / max: 1000 | EN 71: Part 3: 1994 |
| Soluble Cd | <10 ppm | ICP/MS | min: 0 / max: 75 | EN 71: Part 3: 1994 |
| Soluble Cr | <10 ppm | ICP/MS | min: 0 / max: 60 | EN 71: Part 3: 1994 |
| Soluble Hg | <10 ppm | Cold Vapor AA | min: 0 / max: 60 | EN 71: Part 3: 1994 |
| Soluble Pb | <10 ppm | ICP/MS | min: 0 / max: 90 | EN 71: Part 3: 1994 |
| Soluble Sb | <10 ppm | ICP/MS | min: 0 / max: 60 | EN 71: Part 3: 1994 |
| Soluble Se | <50 ppm | ICP/MS | min: 0 / max: 500 | EN 71: Part 3: 1994 |
| Total Pb | <10 ppm | ICP-MS | min: 0 / max: 600 | CPSA H. R. 4040 16 CFR section 1303 |

The analysis performed conforms to the specifications indicated

Reporting Officer:

Carm D'Agostino, Wet Chem